358
EX350 HOME GYM .

PRODUCT ASSEMBLY .

- “INSTRUCTIONS SHEETS

Download from Www.Somanuals.com. All Manuals Search And Download.

REVISION C



PN

358 EX350 ASSEMBLY PARTS LIST

SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY

HARDWARE: L

ITEM  NAME/DESCRIPTION . OTY
o 12 X 3 IN. HEX HEAD BOLT 4
2, 12 X 3 1/4 IN. HEX HEAD BOLT 4
3. [/2 X 4 IN. HEX HEAD BOLT )
4. 3/8 X 1 122 IN. HEX HEAD BOLT . ]
5. 3/8 X 1 3/4 IN. HEX HEAD BOLT 3
6. _3/8 X 2 IN. HEX HEAD BOLT 8
7. 3/8 X 2 3/4IN. HEX HEAD BOLT 2
8. 3/8 X 3 IN. HEX HEAD BOLT 9
9. 5/16 X 1 IN. HEX HEAD BOLT 2
10. .12 IN. LOCKNUT .... 9
- L 3/8 IN. LOCKNUT 14
12 5/16 IN.NUT 2
13. 3/8' IN. WASHER .. 1
14 5716 IN. WASHER . e 4
5. 378 IN. LOCK WASHER wueucuuncivecsussumsmamasearssssessssasssssssessasessesessasasssssssaonsossssssmasenenesssmmensosens 9
16. 5/16 IN. LOCK WASHER e 2
17. WEIGHT STACK CUSHION . 2
18, 1-1/4 IN. SQ. RUBBER BUMPON ; 2
19. I 1/2 IN. SQ. END CAP \ 2
20. 1-3/4 IN. SQ. END CAP ]
2. 2 IN. SQ. END CAP 16
2, CARRIAGE GUIDE revssesessens .2
23 CABLE RETAINING "L" CLIP wueuuutmsmusnsensescssssssssessessossessssemsesmssemsssssstsessmmesnensssassonsssssmssasores 4
M. ° VINYLSLEEVE38X 733 2
23 I X8IN/GRIP ...... 4
26. 1 1-1/4 X 5 IN. GRIP 2
27, 1174 X 7 IN. GRIP 2
8. °  GUIDERODPIN ... Cevmersesssrssssansenssesns 2
29, -PARAGLIDE STRIP 1
30. . THUMBSCREW 1
3. [ 2 IN. ID FLANGE BEARING 4
2. 34 IN. ID FLANGE BEARING feorsemsrasensans 6
33 SPACER ......... €4 R4 2454 VAR AR R R 84S R RA R RER R S R SRS 08 1
34 STAR LOCK COLLA .8
335 COTTER PIN ... 1
36. KNOB ... 1
3T 3'SIN.L-PIN ... 1
" WEIGHT SELECT PIN !
39 PLUNGER ... e 1
0. - QUICK LINK wererevirvicvscrecrsssisssssmesssesssssossossesasasessassasssessscsassssstssssasassass seesssasssesemsessssesesssstosse I
SINE 516 X 1 4 IN. SET SCREW : . emterssesnamsssssansases 2
2 516 IN. SNAP LINK e s aRR R et SRR R sse AR RRR 4
43 SPRING wovuursrerienssesenssssssisssssssssssesssssesssesssssssasasssassssssssess sssessasssssessesessssssasssssasessassasssssss srasses 1
34INOID WASHER ........ s svussemsessassssaessme s rass s hsaaE s 2

R
-

Download from Www.Somanuals.com. All Manuals Search And Download.

128 ]



&

358 EX350 ASSEMBLY PARTS LIST

SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY

PO NAY R~

WELDMENTS/PARTS:
ITEM  NAME/DESCRIPTION QTY
BEARING HOUSING WLDMT (6293701)
LOW ROW SWIVEL BRACKET WLDMT ..cu.reeeeuranrnenns (6199401)
MAIN UPRIGHT BOTTOM SECTION WLDMT .......... vieren(6382101)
LEFT PEC DEC ARM WLDMT ~(6327101)
RIGHT PEC DEC ARM WLDMT (6327201)
PULLEY BRACKET SUPPORT WLDMT avooeceereerenensnnne (6293801)
MAIN UPRIGHT TOP SECTION WLDMT ..ccoovcmrnrrrrrsrc (6292201)
ADJUSTABLE SEAT SUPPORT WLDMT ..ccvrvcrureccssrnnens (6385601)
BACK/SEAT SUPPORT WLDMT (6292701).
10. * WEIGHT STACK SUPPORT BASE WLDMT ...oueeereuereenene (6241601)
1. LAT BAR WLDMT (6275301)
12, LEG CURL ARM WLDMT , (6202201)\.
13. PRESS ARM WLDMT ; (6202801)
14 BACK PAD ... ' (6463301)
15. PRESS SEAT PAD (6463401)
16. PEC DEC SEAT PAD e (6463501)
17. CENTER PULLEY BRACKET (6260301)
18. CONNECTOR PLATE faeransanen (6281401)
19. GUIDE ROD - " (6293101)
20. WEIGHT STACK SPACER . (6375901)
21 WARRANTY CARD .., (6057401)
22 EXERCISE WALL CHART (6205601)
23, WEIGHT PLATE BUSHING (6382301) 3
24, PEC DEC LOOP CABLE S (6251801)
25 PRIMARY CABLE (6293201)
26. SECONDARY CABLE (6229201)
27. 21 LINK CHAIN (6075905)
28. HEAD WEIGHT PLATE , (6223001)
29, WEIGHT STACK LABELS .(6189501)
30. PRESS ARM PIVOT BAR (6202601)
3l 3-1/2 O.D. DIA, W'l IN, BUSHING PULLEY ...ccovevcvererevsens (3116201)
32, 3-1/2 O.D. DIA. W/ IN. BUSHING PULLEY ....cceervvereneesene (3116101)
33. 4-1/2 O.D. DIA. W72 IN, BUSHING PULLEY .....ccoveeeurnennen. (31 16102)
34, SELECT CENTER SHAFT 15 HOLE (6266001)
35, ANKLE ‘TRICEP STRAP . : (6382401)
36. _ LOW ROW BAR ..... (6389701)
37. 7 IN. ROLLER PAD , (6194601)
3s. 12 IN. ROLLER PAD (6176201)
39, ROLLER PAD SHAFT (6125101) =
40, WEIGHT PLATES - -(6214501) 1

Wi W) I O\ o e e W) 00 WD 0 vt st f) bt et bt D et pet DD B D) bt bt b R bes et bt bk pod ot bt et bk b et et b

Download from Www.Somanuals.com. All Manuals Search And Download.



45

358 EX350 ASSEMBJ Y INSTRUCTIONS

NOTE: BOLT LENGTH IS MEASURED FROM THE UNDERSIDE OF THE HEAD OF THE BOLT.

T

f————BOLT LENGTH———
BOLT LENGTH RULER:
1 e ] m ol owm | wm | | |
0 l 1 ' 2 ' 3 ' 4 l 5 | 6
Lo 1 1 P11 |1 Lo [ I

Download from Www.Somanuals.com. All Manuals Search And Download.



vT;.“

358 EX350 ASSENBLY INSTRUCTIONS

THANK YOU

FOR PURCHASING THE EX350 PLEASE SAVE THESE ASSEMBLY II\STRUCTIONS .
FOR YOUR PERSONAL REFERENCE, AND ADDITIONAL SERVICE INFORM ATION -'1.,

‘ SEQUENCES TO SECURELY TIGHTEN.

; **IMPQRTANT

THE EX350 MUST BE ASSEMBLED ON A FLA’I' LEVEL SURFACE TO ASSURE ITS PRbPE
FUNCT ION : . ?

et P,

PERSONS TO AVOID POSSIBLE INJURY. 7% :

-,

KEEP ALL FRAME CONNECTIONS LOOSE, UNTIL INSTRUCTED IN THE ASS EMBLY STEP P

AT: 1-800-328-9714

TOOLS REQUIRED: RATCHET, 3/4 SOCKET or WRENCH, 9/16 SOCKET or. WRENCH
ADJUSTABLE WRENCH. 5/32 ALLEN WRENCH and RUBBER MALLET or HAMMER

id

s

T

*** REFER TO ASSEMBLY DRAWING #1 FOR STEPS 1 THRL 13 *#*

Bolt HEAD WEIGHT PLATE into the threaded hole at top of SELECT CENTER SHAFT, using one
(I3 8 X I-1 2IN. HEX HEAD BOLT. one (1) 3/8 IN. LOCK WASHER. and one (1) 38 IN. WASHER

(SEE DETAIL D).
Put seven (7) 2 IN. §SQ. END CAPS into ends of tubes on WEIGHT STACK SUPPORT BASE.

Attach one (114-1 2 O.D. DIA. PULLEY with | IN. BUSHING to WEIGHT STACK SUUPPORT BASE
using one (1) 3 S N 2 IN. HEX HEAD BOLT. one (1) CABLE RETAINING "L" CLIP. and one (1) 3/8 IN.

LOCKNLUT. (DO NOT TIGHTEN)

Insert o (23 1 2 INCFLANGE BEARINGS into tube on LOW ROW SWIVEL BRACKET..

Attach LOW ROW SWIVEL BRACKET to YOKE on WEIGHT STACK SUPPORT BASE, using
one (1) 12X 4IN.HENHEAD BOLT and one (1) 1.2 IN. LOCK NUT. Tighten so it swivels freely, yet

doesn'tw obblc
LOOSELY atach-one 111 4-12 0.D. DIA. PULLEY with | 1"\ BUSHNG into LOW ROW SWIVEL

. BRACKET. using one (113 8 X 2 IN. HEX HEAD BOLT and one (1) 3 8 IN. LOCKNUT. (DO NOT
TIGHTEN)

Download from Www.Somanuals.com. All Manuals Search And Download. : 5



358 EX350 ASSE+-iBLY INSTRUCTIONS

7. Attach BACK/SEAT SUPPORT ASSEMBLY to WEIGHT STACK SUPPORT BASE, using one Q)
172 X 3-14 IN. HEX HEAD BOLT and one (1) 1/2 IN. LOCKNUT. (TIGHTEN ONLY UNTIL SNUG)
. & . Attach one (1) 4-1:2 0.D. DIA. PULLEY with 1 IN. BUSHING into FRONT "U" PULLEY BRACKET
of the BACK/SEAT SUPPORT, using one (1) 3/8 X 1-3/4 IN. HEX HEAD BOLT and one (1) 3/8 IN.
] * LOCKNUT. .
9. Attach one (1) 4-1.2 0.D. DIA. PULLEY, with 2 IN. BUSHING, between two flats on MAIN UPRIGHT

TOP SECTION., using one (1) 3/8 X 3 IN. HEX HEAD BOLT and one (1) 3/8 IN. LOCKNUT.

10.  Slidetwo (2) 738 IN. VINYL SLEEVES over PRONGS of LAT BAR HOOK on MAIN UPRIGHT
TOP SECTION.

11 Attach one (1) 3-1'2 O.D. DIA. PULLEY with 1 IN. BUSHING. into PULLEY HOUSING on MAIN
UPRIGHT TOP SECTION. using one (1) 3/8 X 1-3/4 IN. HEX HEAD BOLT and one (1) 3/8 IN.
LOCKNUT. (SEE DETAIL "B" ON DRAWING) (DO NOT TIGHTEN)

C oy 2 Bolt MAIN UPRIGHT BOTTOM SECTION to rear of WEIGHT STACK SUPPORT BASE, using
two (2) 12 X 3 IN. HEX HEAD BOLTS and two (2) 1/2 IN. LOCKNUTS. (TIGHTEN ONLY UNTIL

SNUG)

3. Bolt MAIN UPRIGHT TOP SECTION to BACK SEAT SUPPORT (FIRST INSERT TAB ON
~ BOTTOM SECTION INTO THE END OF TOP SECTION). using two (2) 12 X 3 IN. HEX HEAD
BOLTS and two (2) | 2 IN. LOCKNUTS. - ‘

*** REFER TO ASSEMBLY DRAWING #4 FOR STEPS 14 AND 15 ##»
14. - Imserttwo (2) 2 IN. SQ. END CAPS into each end of tha BEARING HOUSING.
15 SECURELY Assemble the BEARING HOUSING and PULLEY BRACKET SUPPORT to the MAIN

"UPRIGHT. as shown on drawing. using two (2) 1/2 X 3-1/4 IN. HEX HEAD BOLTS and two (2) 1/2 IN.
LOCKNUTS. NOTE: MAKE SURE THE TOP AND BOTTOM UPRIGHT FIT TOGETHER

BEFORE TIGHTENING.
. " . %« REFERTO ASSEMBLY DRAWING #1 FOR STEPS 16 THRU 26 ***

16. Snap two.(Z) WEIGHT PLATE BUSHINGS into.each of the fifteen (15) WEIGHT PLATES. (SEE
DETAIL A)

17. Place two (2) WEIGHT éTACK SPACERS‘ over larg;: ho'les ip WEIGHT S"I‘ACK SUPJPdRT BASIZ7
18. Place two (2) 3 4 IN. WASHERS over WEIGHT STACK SPATERS.

19.. Place t\‘:o (2) WEIGHT STACK C USH!O;\IS over 3/4 IN. WASHERS.

20';:; ©  Insert each ot the ;\\o .(2) GUIDE RODS through the WEIGHT STACK CUSHIONS and into the

WEIGHT STACK SUPPORT BASE. (NOTE: LUBRICATE GUIDE RODS WITH A SILICON OR
TEFLON SPRAY THAT IS AVAILABLE AT MOST HARDWARE STORES.)

" Download from Www.Somanuals.com. All Manuals Search And Download.



4B

358 EX350 ASSEMBLY INSTRUCTIONS

(7]
1o
H

[ 7)
2

3.

L s
‘I

USING.EXTREME CARE. slide each of the fifteen (15) WEIGHT PLATES down over the GUIDE
RODS onto the WEIGHT STACK CUSHIONS. (PIN HOLE FACING OUT)

" Slide HEAD WEIGHT PLATE ASSEMBLY down over the GUIDE RODS onto the WEIGHT

STACK.

Position the GUIDE RODS under the GUIDE ROD BRACKET of the MAIN UPRIGHT TOP
SECTION., and hold in place using two (2) GUIDE ROD PINS. (SEE DETAIL G)

Apply the WEIGHT STACK LABELS 10 thé WEIGHT PLATES. (SEE DETAIL A)
Insert one (l) 1-1-2 IN. END CAP 12 GA into PRESS ARM STOP.

Pezl backing from one (1) 1- 1'4 IN. SQ. RUBBER BUMPON and securely attach to the 1 1/2 IN. END
CAP on PRESS ARM STOP.

#i% REFER TO ASSEMBLY DRAWING #2 FOR STEPS 27 THRU 40 ***

Attach two (2) 4-12 0.D. DIA. PULLEYS with 2 IN. BUSHING. to PRESS ARM using two (2) 3/8 X 3
IN. HEX HEAD BOLTS and two (2) 5/8 IN. LOCKNUTS. -

Insert two (2) 34 IN. FLANGE BEARINGS into énds of ROUND TUBE on MAIN UPRIGHT TOP
SECTION. ' %

To attach PRESS ARM 10 MAIN UPRIGHT TOP SECTION. raise PRESS ARM to align collars with
ROUND TUBE on MAIN UPRIGHT TOP SECTION and insert PIVOT BAR. ALIGN two (2) 5/16 X
1/4 IN. SET SCREWS into holes on collars of PRESS ARM AND TIGHTEN. (USE OF A
LUBRICANT MAY HELP SLIDE PIVOT BAR)

. Slide two (2) 1-14 X 7 IN. GRIPS on the HORIZONTAL HANDLES of the PRESS ARM, and two (2)

1-1/4 X 5 IN. GRIPS on the VERTICAL HANDLES. (NOTE: IF A LUBRICANT IS REQUIRED,
PARABODY RECOMMENDS THOROUGHLY COATING THE INSIDE OF THE GRIP WITH

RUBBING ALCOHOL)
Insert one (l) 2 IN. SQ. E\D CAP into top end of the LEG CURL/ARM ASSEMBLY

Insert one (1)2 IN. SQ. END CAP into top end of LEG CURL EXTENSION NECK. of the
BACK/SEAT SUPPORT.

Insert two (2) 1 2 IN. FLANGE BEARINGS into the BUSHING in the LEG CURL EXTENSION
NECK of the BACK/SEAT SUPPORT. '

Assemble the LEG CURL ARM ASSEMBLY to the LEG CURL EXTENSION NECK b-titiw

BACK/SEAT SUPPORT. using one (1) 122 X 3 1/4 IN. HEX HEAD BOLT and one (1) 1/2 IN.
LOCKNUT. (NOTE: TIGHTEN UNTIL SNUG BUT STILL ABLE TO SWIVEL)

Peel away paper backing on one (1) I-1/4 IN. SQ. RUBBFR BU\!PO\ antach 1o LEG CURL
EXTENSION NECK of the BACK/SEAT SUPPORT where LEG CURL ARM ASSEMBLY meets.

Download from Www.Somanuals.com. All Manuals Search And Download.



g S

E

358 EX350 ASSEMBLY INSTRUCTIONS

40.

41,

NOTE:

o
s .

LOOSELY assemble one (1) 3 1/2 O.D. DIA. PULLEY with 1 IN. BUSHING into PULLEY BRACKET
on the LEG CURL ARM ASSEMBLY, Using one (1) 3/8 X 2 IN. HEX HEAD BOLT and one (1) 3/8

IN LOCKNUT.

Attach two (7) ROLLER PADS to the LEG CURL ARM ASSEMBLY. using one (1) ROLLER PAD
SHAFT, and two (2) STAR LOCK COLLARS. (NOTE: WHEN USING THE LOW PULLEY OFF
THE LEG CURL ARM ASSEMBLY, LOCK IN PLACE BY INSERTING L-PIN INTO BUSHING

ON THE LEG CURL E‘(TENS!ON NECK)

Assemble two (2) ROLLER PADS to the BACK SEAT SUPPORT. using one (1) ROLLER PAD
SHAFT. and two (2) STAR LOCK COLLARS. 4

Attach one (1) 3-1 2 O.D. DIA. PULLEY with 1 IN. BUSHING into RE-\R "U" PULLEY BRACKET
of BACK/SEAT SUPPORT. using one (1) 3/8 X 1-3/4 IN. HEX HEAD BOLT and one (1)3/3 IN.

LOCKNUT.

Attach BACK PAD to BACK/SEAT SUPPORT, using two (2) 3/8 X 3 IN. HEX HEAD BOLTS an.d two
(2) 3/8 IN. LOCK WASHERS. (NOTE: HIDEM WELT CLIP SHOULD BE LOCATED AT

BOTTOM)
+#« REFER TO ASSEMBLY DRAWING, #3 FOR STEPS 41 THRU 44 ***

Attach two (2) 4-1 2 0.D. DIA. PULLEYS with | IN."BUSHING to the CONNECTOR PLATES, using
two (2) 3'8 X 2 IN. HEX HEAD BOLTS and two (2) /8 IN. LOCKNUTS (DO NOT TIGHTEN)

Slide four (4) I X 8 in. GRIPS over eachrend of the LAT BAR. and LOW ROW BAR' (NOTE: IF A
LUBRICANT IS REQUIRED, PARABODY RECOMMENDS THOROUGHLY COATING THE
INSIDE OF THE GRIP WITH RUBBING ALCOHOL) _

BEFORE PROCEEDI\G WITH CABLE INSTALLATION, UNR-\\ EL CABLE AND REMOVE

AS MUCH SPIRALING AS POSSIBLE.

To install the PRIMARY CABLE insert end of CABLE with THREADED FITTING into
GROOVE of PULLEY upwards between PULLEY and LAT BAR HOLDER on MAIN UPRIGHT
TOP SECTION. (REMOVE PULLEY FOR EASE OF INSTALLATION)

Pull CABLE down until C LEVIS CONNECTOR stops against PULLEY and LAT BAR HOLDER.

Run CABLE down and under TOP PULLEY on PRESS ARV, then over PULLEY on BAC!\/SEAT ,
SUPPORT.

Pull CABLE around PULLEY on BACK/SEAT SUPPORT:md towards the PRESS ARM. Run
CABLE over BOTTOM PULLEY of PRESS ARM and back. through the opening of the BACK -
SEAT SUPPORT. to the SMALL PULLEY.

While pulling CABLE down over SMALL PULLEY on the -back of the BACK/SEAT SUPPORT.

ASSEMBLY.

Download from Www.Somanuals.com. All Manuals Search And Download.

insert the CABLE END around one of the PULLEYS of the PULLEY/PLATE CONNECTOR """~



358

e

EX350 ASSEMBLY INSTRUCTIONS

a4,

5.
:Jl

16.

e Pull.CABLE uptothe PULLEY inthe PULLEY HOUSING above the WEIGHT STACK on the
MAIN UPRIGHT TOP SECTION. Pull CABLE over and down PULLEY and thru hole in MAIN
UPRIGHT TOP SECTION to SELECT CENTER SHAFT on HEAD WEIGHT PLATE.
(REMOVE PULLEY FOR EASE OF INSTALLATION)

e Artach the PRIMARY CABLE to the HEAb WEIGHT PLATE ASSEMBLY, by threading the
STUD into the SELECT CENTER SHAFT and TIGHTEN COMPLETELY.

. e Toinstall the SECONDARY CABLE, start by inserting the end of the CABLE into the front of t.he

LOW ROW SWIVEL BRACKET. (REMOVE PULLEY FOR EASE OF INSTALLATION)

e  Pull the CABLE upward behind the PULLEY until the W HITE BALL stops at the front of fhe LOW
ROW SWIVEL BRACKET.

e Run CABLE around the BOTTOM PULLEY of the (SUSPENDED) PULLEY/PLATE
CONNECTOR ;-\SS EMBLY.

e Pull CABLE under PULLEY on WEIGHT STACK SUPPORT BASE towards front of MACHINE.
(NOTE: BE SURE TO PLACE CABLE RETAINING "L" CLIP UNDER PULLEY '

AFTERWARDS) .

e To finish SECONDARY CABLE INSTALLATION, run CABLE under PULLEY on the PULLEY
BRACKET of the LEG CURL EXTENSION:ARM. (REMOVE PULLEY FOR EASE OF

INSTALLATION)

w#» REFER TO ASSEMBLY DRAWING #4 FOR STEPS 45 THRU 58 ***
LOOSELY assemble two (2) 4-172 DIA. PULLEYS with T IN. BUSHING. to th: PULLEY BRACKET
SUPPORT as shown. using two (2) 3 8 X2 IN. HEX HEAD BOLTS. two (2) CABLE RETAINING
CLIPS and two (23 3 § IN. LOCKNUTS. (NOTE: DO NOT TIGHTEN)

Insert four (4) 3 4 IN. FLANGE BEARINGS into the TOP and BOTTOM ends of the BUSHINGS in the

- BEARING HOUSING. :

Insert-four () 2 IN. SQ. END CAPS into opén ends of LEFT and RIGHT PEC DEC ARMS.

Insert PIVOT of each ARM into FLANGE BEARINGS in the BEARING HOUSING and secure with
two (2) STAR LOCK COLLARS. :

Peel off backing trom two (2) 1 IN. SQ. PLASTIC STOPS. attach to ANGLE IRON STOP BRACKET
" on BEARING HOUSING where ARM CAMS make contact.

Siide LARGE FOAM ROLLER PADS onto LEFT and RIGHT PEC DEC ARMS. (NOTE IF A
LUBRICANT IS REQUIRED, PARABODY RECOMMENDS THOROUGHLY COATING THE
INSIDE OF THE GRIP WITH RUBBING ALCOHOL)

nsert one (11 1-3 4 IN. END CAP 10-14 GA into open end of MAIN UPRIGHT BOTTOM SECTION.

SECURELY assemble the SEAT PAD to MAIN UPRIGHT BOTTOM SECTION using two (2) 3/8 X
2.3 4 IN. HEX HEAD BOLTS and two (2) 3/8 IN. LOCK WASHERS.

Download from Www.Somanuals.com. All Manuals Search And Download.



A

. teemis P I o e, e WSemL, aiese o o « L oae e
T e R T Lo 2 rligrac gl S Dk g Foae g S e e Memete weln 1wt M.
1 R : . B R e Dol il S SINED SR Y S L v et I
'v"-é:’.:?:.?"-’."?ff,’;‘ﬁ‘.’;?:.‘a..—..‘éﬂ TR R ARRE ST AL A A e A
Saits B = ! « R IAS

358 EX350 ASSEMBLY INSTRUCTIONS

SECURELY assemble the BACK PAD to MAIN UPRIGHT using two (2) 3/8 X 3 IN. HEX HEAD
BOLTS and two (2) 3°8 IN. LOCK WASHERS. (HIDEM WELT CLIP SHOULD BE FACING

DOWN) - .

L
[¥¥]
.

e Toassemble the PEC DEC LOOP CABLE, start by LOOSELY attaching each end of the CABLE to
. CAMS of the LEFT and RIGHT PEC DEC ARMS, using two (2) 5/16 X 1 IN. HEX HEAD
: BOLTS. four (4) 516 IN. WASHERS. two (2) 5/16 IN. LOCK WASHERS, and two (2) 5/16 IN.
: NUTS. (SEE DETAILC)

(¥ 3
=

e Run CABLE back to the PULLEYS on the PULLEY BRACKET SUPPORT. Drape the CABLE
over the PULLEY'S on both sides. Position the CABLE RETAINING CLIPS over the top of the
CABLE at a 45 degree angle. This will create a LOOP in the center of the hanging CABLE. (SEE

DETAIL A)

‘e LOOSELY assemble one (1)4- /2 DIA PULLEY with | IN. BUSHING to the CENTER PULLEY
BRACKET a5 shown on (DETAIL D). using one (1) 3/8 X 2 IN. HEXHEAD BOLT, one (1)
CABLE RETAINING "L" CLIP, and one (1) 3/8 IN. LOCKNUT. :

Assemble the CENTER PULLEY BRACKET ASSEMBLY over the LOOP CABLE as shown on
drawing. Position the C ABLE RETAINING CLIP under the CABLE. (SEE DETAIL A)

$ L ]

' Tighten all LOOSE PULLEY and CABLE connectr‘lons.

K3

Attach the end of one (11 21 LINK CHAIN to the CENTER PULLEY BRACKET using one (1) 5/16 IN.

o
N

36.
SNAP LINK. (SEE DETAIL B) )

57. Amach the other end of the CHAIN to the end of the CABLE in the LOY ROW SWIVEL BRACKET on
“the MIAIN UNIT using one (1) QUICK LINK. -

ss. TIGHTEN ALL BOLT CONNECTIONS AT THIS TIME. (NOTE: IF PRESS ARM APPEARS TO

BE OFF CENTER. ALIGN PULLEYS WITH STOP ON BACK SEAT SUPPORT BEFORE AND
DURING TIGHTENING) .

w#%* REFER TO ASSEMBLY. DRAWING #3 FOR STEPS 59 THRU 67 ***
59. e Attach LAT BAR t0 PRIMARY CABLE with one (1) 3/16 IN. SNAP LINK (SEE DETAIL C).

" e Attachone (1) 5 16 IN. SNAP LINK to-each end of the second 21 LINK CHAIN to be used with
) _ either the LOW ROW PULLEY on the LEG CURL ARM ASSEMBLY or the UPPER PULLEY.

e NOTE: SEE THE ENERCISE WALL CHART FOR INFORMATION ON THE VARIOUS
ACCESSORIES THAT ATTACH TO THE §/16 IN. SNAP LINKS.

60. ~ Attach eight (8) PARAGLIDE STRIPS to the SEAT SUPPORT TUBE on the BACK SEAT SUPPORT.
as shown in (DETAIL H) using the following steps:

" * o Thoroughly clean all inside surfaces where the PARAG LIDE strips are to be attached.

o Remave the paper backing from the PARAGLIDE strips and firmly apply them 1o all shown surfaces
(8 places).

10

Download from Www.Somanuals.com. All Manuals Search And Download.



i

..!|
Vet
"

7t

0

358 EX350 ASSTMZLY INSTRUCTIONS

61. Assemble one (1) SPRING PIN ASSEMBLY tothe SPRING PIN ASSEMBLY HOUSING located on
the SEAT SUPPORT TUBE using one (1) KNOB, one (1) PLUNGER, one (1) SPRING, one (1)
SPACER. and one (1) COTTER PIN. (SEE DETAIL H)

62. Insertone (1) 1 1 2IN. SQ. END CAP 12 GA into end of the SPRING PIN ASSEMBLY HOUSING on
the SEAT SUPPORT TUBE. (SEE DETAIL H)

63. Insert one (1) 21N, SQ. END CAP into front end of the ADJUSTABLE SEAT SUPPORT.

64. Assemble two (2) ROLLER PADS to the ADJUSTABLE SEAT SUPPORT, using one (1) ROLLER
PAD SHAFT. and two (2) STAR LOCK COLLARS. (SEE DETAILJ)

. 65.  Amach the SEAT PAD to the ADJUSTABLE SEAT SUPPORT. using two (2) 3/8 X 3 IN. HEX HEAD
BOLTS and two (2) 38 IN. LOCK WASHERS. .

66. Place the ADJUSTABLE SEAT SUPPORT ASSEMBLY into the SEAT SUPPORT TUBE located on
the BACK SEAT SUPPORT by disengaging the SPRING PIN ASSEMBLY.

67. Install one (1) THUMBSCREW into the SEAT SUPPORT TUBE. (SEE DETAIL H)

%

. " WARNI'P.IG 1
MAKE SURE SNAP LINKS ARE FASTENED BEFORE DOING EXERCISES.

Lo ' 11! WARNING !
DO NOT OPERATE THIS MACHINE WITH LAT BAR OFF SAFETY HOOKS
EXCEPT DURING HIGH PULLEY EXERCISES. ALSO, LAT BAR ISNOT
TO BE USED FOR PULL-UPS. . '

. [F UPON ASSEMBLY, THE HEAD PLATE DOES NOT SIT ON TOP OF

THE FIRST PLATE, PLEASE PUSH HEAD PLATE DOWN, INSERT THE

WEIGHT PIN TO A DESIRED RESISTANCE AND DO A FEW REPS ON

ONE OF THE STATIONS. THIS WILL SEAT THE CABLE SYSTEM AND
ALLEVIATE THE HEAD PLATE FROM SITTING UP. - '

PLEASE NOTE: ' " - '
WE RECOMMEND CLEANING YOUR PRODUCT (PADS AND FRAME) ON A
- REGULAR BASIS, USING WARM SOAPY WATER. ALSO, TOUCH-UP
PAINT CAN BE PURCHASED FROM YOUR PARABODY DEALER OR FROM
YOUR PARABODY CUSTOMER SERVICE REPRESENTATIVE AT:
1-800-328-9714

Download from Www.Somanuals.com. All Manuals Search And Download. : il



tﬁ‘.o

PULLEY/PLATE CONNELTOVR. 535 Y

E Lo

CONNECTOR
PLATE (2)

I"Y 8"6RIP (2 PLCSH

12

’ LOW ROW
: / BAR
SNAP EINK ) .

SEE DETAIL"C”

2" PULLEY
W/1® BUSHING DETAIL “K”

~D~—(

PRIMARY
- CABLE

PULLEY/PLATE.
YConNECTOR ASSY.
SEE DETAILTK®

21 LINK CHAIN

DETAIL. “F” : ,.'.
THIS ASSEMBLY IS TYPICAL FOR BOTH S tenL.

THE LAT PULIL..BAR,LOW ROW BAR, : .,
ANKLE STRAP,AND “TRICEP STRAP.

/—SEE DETAIL*E” o
770N ' )
‘ \

COTTER PWY .

PLAZE wnué.x.uon
¢ BTRIPS AG SHOwWN

DRAWING. & 2

JTHUMBSLREW
. - L. Dy b ParaBody; Inc
. ey E ~ RAMSEY, MINNESOTA

. wE = N

———— ASSY DRAWING |

_ 338101 Al

. Download fromWww.Somgm_Jal h> = syals Search And Download} * ———= — 3 ET—ry A

o . © T UNETAIL U EAT SUPPORT TUBE. [~mwar | o NONE| 2] (ST



1" A DT LKIP
(Z PLCSD

. ' l °
DETAIL “C.¥ K
. SEE DETAIL 2" e N 5
m:mnN MASE SURE SAAP = - . /
LINK 15 FASTENED - . . AD.\USTA&LE
BEFORE DOING EXERCISES . SEAT
SUPPORT
7 . . :
. : - SEE DETAIL® j
| SEEDETAILYC 3/8° SPUTLDC.K
. : _ WASHER (2)
. -‘ " X- 3% BOLT(2)

. ADTUSTABLE SEAT
-‘ SUPPORT

ROLLER PAD ~
SHAFT _

ROLLER PAD .- SEE DETAILTF”

DETAIL "1~

‘) -

STARLOCK COLLARS (2D

Download from Wwv;.SomanuaIs.com. All Manuals Search And Download.



"1 s wa V§ wew pescmenom

~Qo00t

AS SHOWN

SEE DETAIL'D

PR DEC ARMS

SEE DETAIL™R™

[-I

P

l“ END CA

"/'4'1 D. FLANGE
BEARING (4-)

tock
Yz* NUT

BEARING
HOUSING

ROLLER
‘PAD 2%

L)

. é >
. 2"END CAP__ >
| SNAP LINK N ' .
CAUTION: MAKE SURE SNAP LINK {

. '©
) 1S FASTENED BEFORE BoNNG EXERCISES CO[ LAR. ' $
DETAIL'E =~ -~ STARLOGK
m

LI Y . %

SEE DETAIL "C*

SEE_DETAIL O
SEE DETAIL "B~

134" END CAP
fo-14 A

& 38" SPLITLL

j 3/8" X Z¥BO

- SNAP oi
INY ) S

aulck
Link

uals.com. All Manuals Search And Download. -



P

CABLE RETAINING CLIP (2) [ mc,,:i"'s'o"‘i

Y2 X3M" BOLT (Y™~ =

o ) "

@;//’

PULLEY BRACKET SUPPORT =Ty /Qﬂ K :
- . AN BTX 2" BOLT (23
'[’W | _ - , (l» i ST PULLEY W/ 1™ RysHING
, ®\ Lock

4 /\ 3/8" NUT ()
' -/ //
—|PEC DEC ARM LEFT] y A7 \
A

N

\

PEC.DEC " ].

BACK PAD ! A -
. Vs o
<z

=/8" SPLITLOCK
WASHER (23

THESE HOLES
FOR OPTIONAL.
ATTALHMENTS

: : Shiw NEX NUT (TYR. 2 PLLS)
! A L0CK WASHER (TYR: 2, PuCS)

-l/flu.m:um (TvP. 2 PLES) .

ASHER(2)- - “ - o - e '/ et s e e - T e o
PEC DEC ARM \ Tt
; PeC pec CABLE ! .
)‘\\\__7/& WasHER (YR, 2 PESA - T DRAWING # 4

k\\g,.b,u---,;_-.m:r (tve 2 Pues) s b ParaBody, inc

T RAMSEY, MINNESQOTA

Downwuals.com. All Manuals Sgarch And Download., .____ e =
——omiAAT CAD BATU DEA MEM ARME e ADSY DRAWRLIG o= o !




Ul!aaa"am"--———JW"‘"' XTI N S em s et et e, ST T T et T . . .
Y SN ::‘;'-‘"""‘:T’....{—," I S et R .. R TEI =5 . . @ /
LT = o T )

. /Al

) . LAT BAR ) J
: HOOK COVER //t ‘
. - - > GUIDE ROD PIN(2) - . (2 . . e

BN
A : L}‘ ' GUIDE ROD &RACreT | . e
. T o // | . ) //

- -

) . L0CK
P - - 3/8" NUT
DETAIL “"G* . S ’

1H "
i Yyt PULLEY
! : W/ 1" BUSHING
: E i GUIDE KOD (2) |PRESS ARM STOP~< 0
. Ji ¢ :
. .
. ’
4 ~—PRIMARY CABLE Assy, C
.. . < T B4 &G,

.o . : * . RUBBER
WEICHT PLATE BUSHINGS BUMPON
€2 PER PLATEY

( _ /' SELELT.CENTER SHAFT Cor—

10 LB, WEGHT PLATE,
L8 resy

8., 31 SPLITLOCK

. . U n/z%é’;s' 1ER
. v i~ L, Bour,
0 DETAIL "D - ©

GHT SELECT Pin
NOTES.
TURN 902, PUSH AND '
TURN BAZX %0~ To
. LOCX PIN I THE
BESIRED PLATE.
. :!1%6?“\75 s;'aa& usELs A g minsy <
] . . l-—-—_, \\ . .
_DETAIL"A* . ¥ / ) . FH— ‘ :
A P 1 E
’ s \. . - - YX 3% BOLT
R <. \ . ..\‘ ¢
T Tommn —] | SS— eivo-1
/87X 1%4°BOLTY [H ‘~' ~ o~ MTNUT
S IT~—3var piiiey: - @
. L. : W1 BUSHING 2" ENB\
' ‘,;.. . _JA‘L.J .- ' . . f_- ' CAPQ .
Cy 1 I | .
) % B 1 ] ’
- 1-- ’ . 1
.:}.:.(.. N cE
.3 N 1 | WEIGHT STACK SUPPORT BAS
- t&‘\-: A (-2 -‘.":"’-".""1 T e gt ¢ :
. e A - v~ . ., DETAIL “B* ‘.
T L N e B
Download from Www.Somanuals.com. All Manuals Search And Download. - -
\




. DISCLAIMER
LABEL

PULLEY HOUSING

SEE ../ N\
DETAIL G
b o]

-
.

e
,

. L) ;
3~ PULLEY . .
MAIN UPRIGRT ’ SHAET

«

N\ S

wn-auswne [ :

X V%Y a4 . {TDP SECTION AsaY.| - .-
NN '

=" =~ SEE

s oo
DETAILB"

- =

¢

S e,
pg

8" X ¥4~ BOLT

3g" X 12" <
BOLT %

3/8 SPLITLOCK -
WASHER * ~~~—

38 % WASHER —

MAIN UPRIGHT |
BOTTOM SECTION
ASSEMBLY

(2}

CK/SEAT SUPPORT]

12" 1.D. FLANGE ~
JEARING €2) - . .

3/B"x zu
®BOL ¥

LLSELECT CELTER ——

e

INSERT BOIT HERE <o LI

o Sy vy o
A | NEW RELEASE {215t o4
BIREVD TITLE ST e

—3

N <0
GUIDE ‘ROD (2) )

SEE _DETAIL®A"

! paraBody, Inc.

Toonances ¢ !i
’

RAMSEY, MINN.E.SOTA
v e e/ i <
—— /;‘ssYoo:LAwrue L PEL
o -’58 I l—"r//‘ ~— C’.:
) - Ao Cand l¢] 5 AL | O awal b0
Download from Www.Somanuals.com. All Manuals Search And'q ownload. .___;_:%. D ., (03$Q>7




;ié"‘

YN T S P v
T R R ™ F s

She¥ X '/‘4 SET SCREW

Nwsx a»
.BOLT(2)

" X 7 GRIP.

¥5" SPLITLOCK
WASHER

- 174" X 5% GRIPS
’ : g X 7" GRIP . -

LEG CURL EXT, NECK

318" L-PIN

112*1.D.
FLANGE.
BEARING(2)

\_/u_se CURL ARM ASSEMEBLY] %

"ROLLER PAD /

SHAFT

ROLLER PAD ()

; Yy’ [WEIGHT STACK SUPPORT BA
3R PULLEY W/1* BUSHING @ <¢ BAOE
Ypoxan % STAKL.DCK COULAR (2) -
Download from Www.SoﬁQﬁuTals com. At Ma rch And Download.




T e s R e e e T T
. el B _.‘ - .a_'(‘:
/8% X 1 ¥4 BOLT "
. 1Y a
£Wg X g
2 Bolr . C s
PUTLOCK 3
‘ . o
g\Am UPRIGHT "
~a/ue y 2w OTTOM SEETION
\EAT SUPPORT] .
ROLLER PAD €27 .
BOTH ENDS
PAD - o
i
|
N, |
& COLLAR (23 |
g .
!
—~
i o DRAWING ¥ 2
- \ === ParaBody, Inc.
N —~— RAMSEY, MINNESOTA
O L S v . T et e ] NL - -14
el ASSY DRAWING TANNCEA
. 358101 = T
Download from Www.Somanuals.com. All Manuals SesfatzsadBopat SE | WX | Orawemarg, U i
N . _,_:Hn! . smensae




Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

